RoboMaster

Type A 2020 Self- Assembly Robot
TENLEEA 2020 BHZEMR A Y

2020.1






Disclaimer

Thank you for purchasing this ROBOMASTER™ Type A 2020 Self-
Assembly Robot product. Read this disclaimer carefully before using
this product. By using this product, you hereby agree to this disclaimer
and signify that you have read it carefully. Install and use this product in
strict accordance with the document. SZ DJI TECHNOLOGY CO., LTD.
and its affiliated companies assume no liability for damages or injuries
incurred directly or indirectly from using, installing or modifying this
product improperly, including but not limited to using non-designated
accessories.

DJI™ and RoboMaster™ are trademarks or registered trademarks of SZ
DJI TECHNOLOGY COQO., LTD. (abbreviated as “DJI”) and its affiliated
companies. Names of products, brands, etc. appearing in this document
are trademarks or registered trademarks of their respective owner
companies. This product and document are copyrighted by DJI with all
rights reserved. No part of this product or document shall be modified,
reproduced or transmitted in any form without the prior written consent or
authorization of DJI.

The final interpretation right of this disclaimer is reserved by DJI.

A

RUBHRNESE RoboMaster™ FSZEN28 A 2020 BEH%ERR A B, TE(FEFIZHT,
BIFRFIEAREE, —BFA, BRI AN AEBEEENBANAR TS .
BIEEESTFM. FmIRBBFERANEEEN . SR, ENZE=FERIZ
. ERPARSER. . BEEERAETREK, DI™ ERFEEE

=1t

DJI #1 RoboMaster @RI AIECIFEHT B IR AT N EXELATRIER.
A EMIREFR. @mES, YRAERBEATER. Ar-mM&FEMfR
KB ™ GIFIRINETE . REFR], MELUEH O EFIEIED.

KT REFBIIRZHEN, IXEECHIE.



In the Box

Check that all of the following items are in the package before using the product. In case any item is missing, contact RoboMaster or your distributor.

Yimmim

ERARFmZAl, BREFmEERNEREAUTNEYm. GBTHRE, 1BEKR RoboMaster HEZEHRANTIER

1 X 1 x 1 X 1 x 500
= *
RoboMaster Robot Remote RoboMaster RFID Card RoboMaster TB47 Battery 100 W 180W Charger RoboMaster 17mm Florescent
Controller (self-provided) Charger AC Cable (self-provided) 180W ZeFB 22 e 5 Projectile
ag (=]=]

RoboMaster 1128 A EHIEREE RoboMaster FR&stE RoboMasterTB47 E3jth 100W FEFERR RoboMaster 17mm SR,
b (BRBE) ACE: (FFEE)

X 1 X 4 X2 X 1 X 4

RoboMaster C610 Brushless DC
Motor Speed Controller

RoboMaster C610 FRlIFE M1 ESE

RoboMaster C620 Brushless DC

Motor Speed Controller
RoboMaster C620 FoRIEBH1iEIE

og
=<
=1=]

RoboMaster GM6020 Brushless
DC Motor

RoboMaster GM6020 EimTcRIES
#l

RoboMaster M2006 P36 Brushless
DC Gear Motor

RoboMaster M2006 P36 B TC/)
RIREEAN

RoboMaster M3508 P19 Brushless
DC Gear Motor

RoboMaster M3508 P19 BTl
RIREEAN



X2 X 1 X2 X 1
RoboMaster SNAIL 2305 Brushless ~ RoboMaster ESC Center Board 2 RoboMaster Development Board RoboMaster C615 Brushless DC RoboMaster 17mm Fluorescent
DC Motor RoboMaster EaIE=)R 2 Type C Motor Speed Controller Projectile Charger
RoboMaster SNAIL 2305 BTG/ RoboMaster FF&1xk C #Y RoboMaster C615 TRIEEHIEESE  RoboMaster 17mm SGEFFTREEE S
EBH

x 1 X 2 X 2 x 1 x 1
TB47S Battery (with Battery Rack - RoboMaster VTM Transmitter VT02 RoboMaster Referee System
1B47S ity (y/‘(\EE‘W ) YR RoboMaster Mecanum Wheel (right)  RoboMaster Mecanum Wheel (ieft) (self-provided) Speed Monitor Module SMO1 (self-

] [SLsSNEES 4 A .
RoboMaster s 5240840 RoboMaster ZCiEz= e N4 RoboMaster $HIRGHEN EHE LR provided)
(&iXifm ) V102 (FBFB®) RoboMaster #FI X Gt MNRELR
SMo1 (FBFE®)

X 4 X X X X 1
RoboMaster Referee System Armor ~ RoboMaster Referee System RoboMaster Referee System RoboMaster Referee System RFID RoboMaster Referee System Main
Module AM02 and Armor Frame Light Indicator Module LI01 Power Management Module Interaction Module FIO2 (self- Controller Module MCO2 (self-
AHO02 (self-provided) (self-provided) PMO2 (self-provided) provided) provided)
RoboMaster #HI RFAEREHR AM02 RoboMaster FHIR N 54110 RoboMaster FHFIRFHEREIERE  RoboMaster HFIRFIAMIRZEER  RoboMaster FFIRHFFITIER

NERSEER AHO2 (FBFEBEE ) Lot (BFRE&) R PMO2 (BBFESE ) Flo2 (BFE&) MCo2 (RFE®)



X1 x1 X2 x12 X 4
RoboMaster Video Transmitter Referee System UWB Module (self-
Module VT12 (with adapter, self- provided) A-01 A-02 A-03 (312)
provided) HHR% UWB e (FBPEE)
RoboMaster HF I R FEEIER
VT12 (RiEkcz:, BRE&)
X2 X 2 X 1 X 4 X 2
\§\w?< © g
A-04 (402) A-05 A-06 A-07 A-08
X 4 X 4 X 4 X 4 X 1
N o
/ \ /of.,;:;‘;_\\
AN N
\ ~
N
\/
A-09 A-10 A-11 A-12 A-13



x4

x1

X2

X2

x 1

B-03

B-02

B-01

A-15

A-14 (245)

x3

x2

X 4

X 4

X 4

08

B

B-07

B-06

05

B-

B-04

x1

x 20

x2

x 14

x2

B-13

B-12

B-11 (299)

10

B

B-09



X 2 X1 X 2 X 2 X 1

B-14 (240) B-15 B-16 (364.5) B-17 B-18

X1 X1 X 1 X 8 X 1

B-22
B-19 B-20 B-21 (M3*16 Double-End Copper Pillar) B-23
(M3*16 XL $EHE )
X 1 X 1 X 1 X 1 X 2

C-01 C-02 C-03 C-04 C-05



x 1 X1 X1 X2 x2
C-06 C-07 C-08 C-09 C-10
X 4 X 1 X 1 X8 X 1
C-11 D-01 D-02 D-03 D-04
X1 X 1 X 2 X 1 X 1
©
N
D-05 D-06 D-07 D-08 D-09



X1 X 1 X 1 X 1 X 1

D-21 D-22 D-23 D-24 D-25 D-26



Read the following instructions carefully before mounting:

1. (D in the assembly diagrams indicates the screw type, and the number after the multiplication symbol denotes the quantity of the screw type required for assembly.
Refer to the screw details on the list of items to make sure the correct screw types are used. For example: (2 x5 means five (2) cap head screws are required.

2. Apply a suitable amount of thread-locking fluid when fastening the screws to prevent loosening.

3. Fasten using suitable locknuts according to the diagrams during the mounting.

4. Apply force evenly during all mounting steps. Press components in slowly and avoid using excessive force.

5. The final section of this manual contains wiring recommendations which are provided for reference only. Install the cables according to the instructions and complete
cabling correctly between the modules during the assembling process. (Note that cables that are not marked in the cabling diagrams are already connected to the
module)

-

Screw Type Cables
(® M2*5 Cap Head Screw @ M3*20 Cap Head Screw .No | Module | Connector - connector - length/mm | Connecting modules (module A - module B)
(® M2*8 Cap Head Screw M3*22 Cap Head Screw 1 | Chassis | xt30 Male - xt30 Male - 500 RoboMaster Referee System Power Management Module PM02--
Yaw Axis ESC Center Board 2
(® M2.5*5 Cap Head Screw @ M3*35 Cap Head Screw
5 | Chassis | xt30 Male - xt30 Male - 150 RoboMaSter Referee System Power Management Module PM02--
(® M2.5*8 Cap Head Screw M4*8 Cap Head Screw Chassis ESC Center Board 2
® M25*10 Cap Head Screw @ M4*10 Cap Head Screw 3 | Chassis | 3-pin UART- 3pinUART - 710 RoboMaster gii/eeri)%%Srftegoi‘r’é’v%ggagagemem Module PMOZ--
(® M2.5%12 Cap Head Screw M5*12 Cap Head Screw 4 | Chassis | 2-pin CAN - 2-pin CAN - 710 %}hassés ESC Center Board 2-RoboMaster Development Board
@ M2.5*20 Cap Head Screw M5*40 Cap Head Screw ype
M36 Cap Head Screw ) M2.5"14 Cap Head Screw 5 | Gimbal | 4-pin CAN — 4-pin CAN - 360 %;VeAéls ESC Center Board 2-RoboMaster Development Board
(® M3*8 Cap Head Screw 6 | Gimbal | xt30 Male - xt30 Female - 400 _\F%veAéis ESC Center Board 2-RoboMaster Development Board
M3*12 Cap Head Screw , _ ,
Gimbal | xt30 Male - xt30 Female - 100 Yaw Axis ESC Center Board 2-GM6020 Brushless DC Motor pitch
@ M3*14 Cap Head Screw Gimbal | 2-pin CAN - 2-pin CAN - 80 Yaw Axis ESC Center Board 2- GM6020 Brushless DC Motor pitch
@@ M3*16 Cap Head Screw Gimbal | xt30 Male - xt30 Female -190 Yaw Axis ESC Center Board 2-GM6020 Brushless DC yaw
10 | Gimbal | 2-pin CAN — 2-pin CAN - 160 Yaw Axis ESC Center Board 2-GM6020 Brushless DC yaw

Screw Nut Type

M2.5 Locknut
M3 Locknut
M5 Locknut

Bearing Type
Bearing 1: Inner diameter 17 mm, Outer
diameter 26 mm, Thickness 5 mm *4

Bearing 2: Inner diameter 20 mm, Outer
diameter 27 mm, Thickness 4 mm *1

* The “connector - connector - length” configuration applies to cables 1 - 10




ZE[, HFARETEHRR:

. REERF (O) RRIBES,
Wuyu' @ X 5, %%@ %*K%k%%}%gﬁ%ﬁo

—_—

RSFNHFARETLRERTABZESNRITHE, BEEYRBRPRITNEXAE, ERERESHNERT.

2. FARETEEMYERINESIRE:, BIEIRETHARD.
3. REIEH, BFIRIEERERSENMHINMREHTINE,.
4. FREXEELBRES VISR, BEEN, DDEHRE,
5. WEMKREBHDAEFREAR, VtSE, BEIFIEERIRET, RIBERHTES, SRERZEBNEREE. (BOEBEERPARGEMHITIRG, TRZEMD
EHRE )
2RSS 57|
@ M2"5 FRKERET @ M3716 PLERET WS | B SR - EEE - KE/mm [ (ABR-BIER)
@ M2"8 tRLIRE] @ M3+20 #R:LE25T 1| Em |30 4 x50 28 500 %o:;?\n\ﬂ%stzer HHRGERREIRIZIR PMO2--yaw HHE8
@ M2.5"5 #Rski24] M3*22 PRSLiZET T é i
= y— - -
@ M2.5% FFLiBE] @ 335 FRaLBE] o | s | X130 48 x30 4 -150 EF.O,E\C;;;A;Ster BHRGBIRETRRR PM02-- FREFB
® M2.5"10 #hLE2ET M4*8 PRSLIZET RoboMaster # ¥ RStERETRIELR PMO2--
3 | & | 3pinUART-3pinUART-710
® M2.512 FLI2¢] @ M4*10 PRskiET == e o RoboMaster 71 ¢ &
@ M2.5%20 FRLigeT M52 FRaLiZ4T 4 FEE 2pingAN—2pingAN—71O Ezgi?&gmbomsmr ﬁii;& ’_E'EJFJ
5 =& | 4pinCAN-4pinCAN-360 yaw AR MR 2-RoboMaster FF& R ¢ BY
M3*6 FRsLiBg M5*40 FRsLi8s
ﬂ% Efj ) ﬂ%%ﬂk 6 | =8 |xt30 4 -xt30 & -400 yaw HiFBIE MR 2-RoboMaster FFA1R ¢ Y
© M3"8 #RkERET €O M2.5714 #RKERET 7 | =& [xt30 2 xt30 & -100 yaw SHEBIEFRILMR 2-GMB020 E57TERIEEH pitch
M3*12 #RKIRET 8 | =& |2pinCAN-2pinCAN-80 yaw SHEBE MR 2-GM6020 EL7JoRIEE pitch
@ M3*14 PRLIRET 9 | =8 |xt30 2 -xt30 & -190 yaw HIEB AR 2-GM6020 ELRTSRIEEH, yaw
10 | =& |2pinCAN-2pinCAN-160 yaw HFBIEFOIR 2-GMB020 ERFERIFEHL yaw
IEERe WRRS :
M2.5 SRR HhE 1 91R 17 4ME 26 EE 5 mm *4
M3 IRIRE} & 2 B1R 20 9MZE 27 EE 4 mm *1
M5 S RIZE *lERERR - ERERE - KE, RIS 1-10 Sk




The item list of RoboMaster Type A 2020 Self-Assembled Robot does not include the following parts:
A-01, A-05, A-06, A-09, A-10, A-11, A-12, A-13

B-01, B-05, B-08, B-09, B-13, B-17, B-18, B-19, B-21, B-23

C-08, C-09

D-01, D-08, D-09, D-10, D-11, D-17, D-24, D-25, D-26

The above parts are all made of glass fiberboard materials. Please refer to the open source 3D model to produce drawings and design by yourself.

This assembly manual is for reference only.

The 3D model drawings and other documents are available at:

https://www.robomaster.com/en-US/products/components/detail /2712

RoboMaster T®ZEHEA 2020 BAHEKIR A R RBEARSIEIUTSH:

A-O1, A-O5, A-06, A-09, A-10, A-TT, A-12{ A-13

B-O1, B-O5, B-08, B-09. B-13, B-17, B-18, B-19, B-21, B-23

C-08. C-09

D-01, D-08., D-09., D-10, D-11, D-17, D-24, D-25, D-26
ESHMRIAEFRERZE, AFRTESREEFEN=4EREF7THEMIRIT.

FPEREFMUASE,

SHIRRERRE TR T it :

https://www.robomaster.com/zh-CN/products/components/detail /2711






Step1 Assembling Top of Chassis
F— HEERLSS



v @ x8 (Add M3 Locknut on E @ x4 (Add M3 Locknut

+e— the opposite side) on the opposite side)
8 (SN M3 BEHAEES ) (SN M3 B IARE ) l




%20 (Add M3 Locknut
on the opposite side)

(3HWH0 M3 BHHAERES )

_.T

x4 (Add M3 Locknut on
the opposite side)

(A0 M3 FEHARES )

RoboMaster

Referee System

Armor Module

RoboMaster £
FIR G RER

RoboMaster Referee
System Light Indicator
Module LIO1

RoboMaster ##I &%
NTE&1EER LI01




@ x4 (Add M2.5 \ ‘
Locknut on the — o \
opposite side) ‘ 5
( IMUHD M2.5 BHFA \

125 )

RoboMaster Referee
System Main
Controller MC02

RoboMaster #FIZ
FrEfRIER MC02

A-13

RoboMaster Positioning Module UWO01

" RoboMaster ZEff=ER UW0O1
- A-15
| N

® x2

x4 (Add M3
Locknut on the
opposite side)
( XN

M3 FEHARE )




Step 2 Assembling Bottom of Chassis
B HERKE D




RoboMaster M3508 P19

Brushless DC Gear Motor

RoboMaster M3508 P19

BERTRIEIREB
RoboMaster Mecanum
Wheel

RoboMaster 5741840

Bearing 1

7R 1

@9 x3 (Add M5 Locknut)
(1A M5 FRHARE )

B-02

(Add M3 Locknut on the opposite side)
( XFUHD M3 BHINIRET )




/.
x2 (Add M3 Locknut on the
opposite side)

(XHWHN M3 FHAAMRES )

(9 x4 (Add M3 Locknut on the
/ opposite side)

( XHUHD M3 BHIAIRET )

RoboMasterTB47S Battery
RoboMaster TB47S E2ith




x4 ( Add M3 Locknut
on the opposite side )

( XIAN M3 BHHAIRET )

® %8
\\J
\\

¢

::::\b %

B-14 > \;,\—— x4
e e
~ T @xa (Add M3 Locknut

B-19 on the opposite side)

(XIMA0 M3 FFARRES )

RoboMaster ESC
Center Board

RoboMaster B33
i 2

RoboMaster C620 Brushless DC
Motor Speed Controller

RoboMaster C620 To/RIFEH1Ei%Rs




RoboMaster

Referee System
Power Management
Module PM02

RoboMaster ¥
R RETEER
PMO02

&R

RoboMaster
Referee System
RFID Module

RoboMaster £
HIRGpte 5




Step3 Assembling Launching Mechanism

B=EF HERSFIVE



C-01

C-03

RoboMaster SNAIL 2305
Brushless DC Motor

RoboMaster SNAIL 2305 &
RARIEEML

Make sure to put the motor
cable through the hole

TR LTI




RoboMaster
C615 Brushless
DC Motor Speed
Controller

RoboMaster C615
ToRIEBAIERES

RoboMaster Referee
System Speed Monitor
Module SMO1

RoboMaster #FHHFI R FME
fER SMO1

Screws that come
with the module x4

RREBIRL x4 —4

RoboMaster 17mm Fluorescent Projectile Charging Device - UV Light Plate
RoboMaster 17mm S s84,FEREEEE - SLIMTHR




C-11

RoboMaster Development
Board Type C

Cabling Step 2

RELR]R 2

Cabling Step 1

LR




Step4 Assembling Gimbal
FME HExz=o



RoboMaster GM6020 Brushless DC Motor
(Set motor ID properly before mounting)

RoboMaster GM6020 B34, ( L2 Bi5E8
BB ID)

@ x1

® x3

D-04
D-05

RoboMaster M2006 P36 Brushless
DC Gear Motor (Set motor ID properly
before mounting)

RoboMaster M2006 P36 B 7 ToRlRiE
BB ( RLEZFIFRBIFEBN D)

D-06




RoboMaster C610 Brushless
DC Motor Speed Controller

RoboMaster C610 ToalIEEH1
UEJES

(Set motor ID properly before mounting)
(REZHIFTZEFHBIID)

D-07

® %8

B-10

D-10

@ x4 (Add M3 Locknut
on the opposite side)

( 3HUHN M3 BHHARE )

D-11

RoboMaster

17mm Fluorescent
Projectile Charger -
LED Driver (connect
the power supply
cable to any output
port of the ESC
center board 2)

RoboMaster 17mm
S TR
& -LED Ixzhze (i
FBEAZERR TR 2
o HE—EHO)

-

® x4 (Add M2.5 Locknut on the opposite side)
( XHWAN M2.5 FFHAMEET )

\%@ x4 (Add M3 Locknut
on the opposite side)

( XHUHA M3 FHHRIRE )




RoboMaster GM6020 Brushless DC Motor
(Set motor ID properly before mounting)

RoboMaster GM6020 EEH, ( L3 BiI5EE
BIFEBYLID)

Bearing 2
HHE 2




@ x2 (Add M3 Locknut —— @ _
on the opposite side)

( 3HUHN M3 BHARE )

(2 x2 (Add M3
Locknut on the
opposite)

( XHUH0 M3 B

:/’ MRET )
“ B-10
Ry
=4, %
" .q‘ tiq
'//

DR16 Receiver, Board - fasten with 3M glue
DR16 Ui, 15/ 3M BAbiEEERE

DR16 Receiver
DR16 #ZU#




RoboMaster Referee System VTM Transmitter VT02
RoboMaster FHHIRFAENEERER ( KiXism ) VI02

Cabling Step 4

BSR4

Cable 7
£5 7%

Cable 8
“t7 8




Cabling Step 5

REL]RS

Cabling Step 6

RELR6

Cable 9
21 9 The cable is long
and may need to be
C\able 10 bundled together.
£t 10 LESRTEULIRAL
Cable 5
ZH7 5
Cabling Step 7 Cabling Step 8-1
BELR7 TR 8-1
Cable 6

21 6




Cabling Step 8-2

RELIR 8-2

Cabling Step 9-1
ESL R 9-1

Cable 3
21 3




Step5 Assembling Whole Robot
Bhe EEER







Cabling Step 9-2

BEILR -2

Cable 3
%7 3

Cabling Step 9-3

BREIR 9-3

Cable 3
2t 3

Cabling Step 10

BELE 10

—

“ ( | V .ﬂ.,

| ; | O‘Im

| | & s

K e e — —
C [le B ==
= il @ © :

Cabling Step 11-1

B 111

Cable 1
2t




Cabling Step 11-2

BELE 11-2

Cable 1

Cabling Step 12-1

RELR 121

Cable 4
2t 4

Cabling Step 12-2
EELTE 122

Cable 4

&ir 4

Cabling Step 12-3
EELRE12-3

Cable 4
577







The content is subject to update without notice.

For detailed product information, please visit the product page on
RoboMaster official Website.

https://www.robomaster.com
NESWNEEH, BABITE.
TREFRIEEE., 15518 RoboMaster BRI SAAHE
https://www.robomaster.com

Rand ROBOMAST=R are trademarks of DJI.
Copyright © 2020 DJI All Rights Reserved.

R ROBOMAST=R 220
Copyright © 2020 K3EEHT ARINPRE



